Adjustable
Springs

Adjustable
Body Height

Adjustable
Camber Links

Front & Rear

MIP CVD™
Drive Shafts

Toe-in/Toe-out
Adjustment

Introduction

At Corally we use high-tech, quality engineering to provide you, the racers, with superior racing
equipment. State of the art production methods and extensive R&D ensure that every Corally
product sets the pace of development in the R/C competition world. We are not followers of fashion
but leaders in innovation and development. RDX stands for Research and Development Xtreme.
The RDX Phi is the highest specification electric touring car on the market today.

Corally RDX Phi Instruction Manual
#01618 and #01619

This manual will guide you through all steps to get your car running.

For best result it is advised to read the manual completely before
building the car.

i

Adjustable
Ackermann

Equal length
Rear Bulkheads

Lightweight
Differential

" Roli-center

Adjustment
Super Narrow /
Chassis Ultra Low
with Weight
Semij-cut Positions
Motor position

Wheelbase
Adjustment

Adjustment

Please note:

During assembly of the RDX Phi you might find some extra small parts. These extra parts have been
included for your convenience. They do not necessarily need to be used during assembly.

07-08

1 (ally



RDX Phi Parts & Options

OPTION| 1015 Diff balls 2.5mm - CHROME STEEL (10 pcs) 79263 | Pivot Balls 4.3 mm, for inside rear link - Hardened steel (1 pair)
1016 Diff balls 2.5mm - CERAMIC (10 pcs) 79265 | Pivot Balls 4.3 mm, M3 x 7.5 mm - Hardened steel (4 pcs)
10421 Antenna tube and holder 79267 | Pivot Balls 5.8 mm, M3 x 6.5 mm - Short - Duraluminium (2 pcs)
10425 | Antenna holder 79268 | Pivot Balls 5.8 mm, M3 x 6.5 mm - Long - Duraluminium (2 pcs)
1121 Ball Bearings 'Metal Shielded' 5 x 9 mm (1 pair) 79269 | Pivot Balls 5.8 mm, M3 (Inside thread) - Duraluminium (4 pcs)
1122 Ball Bearings 'Metal Shielded' 1/4 x 3/8" (1 pair) 79270 | Turnbuckles 21 mm - Duraluminium (1 pair)
1124 Ball Bearings 'Metal Shielded' 4 x 7F mm (1 pair) OPTION [ 79270A | Turnbuckles 21 mm - Duraluminium - New design with adj. square (1 pair)
1125 Ball Bearings 'Metal Shielded' 4 x 11 mm Flanged - For 08 Differential (1 pair) 79271 Turnbuckles 28 mm - Duraluminium (1 pair)
1131 Ball Bearings 'Metal Shielded' 10 x 15 mm (1 pair) OPTION [ 79271A | Turnbuckles 28 mm - Duraluminium - New design with adj. square (1 pair)
1132 Ball Bearings 'Metal Shielded' 5 x 8 mm (1 pair) 79272 | Turnbuckles 33 mm - Duraluminium (1 pair)
OPTION| 1133 Ball Bearings 'Metal Shielded' 3 x 6 mm (1 pair) OPTION | 79272A | Turnbuckles 33 mm - Duraluminium - New design with adj. square (1 pair)
OPTION | 1151 Ball Bearings - CERAMIC 'Metal Shielded' 5 x 9 mm (1 pair) 79274 | Turnbuckles 42 mm - Duraluminium - New design with adj. square (1 pair)
OPTION| 1161 Ball Bearings - CERAMIC 'Metal Shielded' 10 x 15 mm (1 pair) OPTION | 79277 | Adjustment tool for new design turnbuckles with adj. square
OPTION| 1162 Ball Bearings - CERAMIC 'Metal Shielded' 5 x 8 mm (1 pair) OPTION | 79278 | Steering Blocks incl. bushings 3x6mm - Duraluminium (1 pr.)
11960 | Steel screws M2 x 5 mm - 1.5mm Hex PH OPTION | 79278A | Narrow Steering Blocks incl. bushings 3x6mm - Du 1 (1 pr.)
11961 | Steel screws M2,5 x 6 mm - 2mm Hex FH OPTION [ 79279 | Steering Blocks incl. ball bearings 3x6mm - Duraluminium (1 pr.)
11962 | Steel screws M2,5 x 4 mm - 1.5mm Hex BH OPTION | 79279A | Narrow Steering Blocks incl. ball bearings 3x6mm - Duraluminium (1 pr.)
OPTION| 11963 | Steel screws M2,5 x 6 mm - 1.5mm Hex FH 79280 | Steering Blocks - Nylon (1 pair)
1238 Cone Washers 10 x 4.2 x 0.5 mm - 10 pcs (For 08 RDX Phi Diffs) OPTION | 79281 | Front C-Hub with 0° caster, Left or right - Duraluminium (1 pc.)
1244 Steel Screws M3 x 12 mm - Torx 10 Flat Head - 10 pcs 79282 | Front C-Hub with 2° caster, Left - Duraluminium (1 pc.)
1244 Steel Screws M3 x 6 mm - Torx 10 Flat Head - 10 pcs 79283 | Front C-Hub with 2° caster, Right - D (1 pc.)
1245 Steel Screws M3 x 8 mm - Torx 10 Flat Head - 10 pcs OPTION | 79288 | Front C-Hub with 3° caster, Left - Duraluminium (1 pc.)
1246 Steel Screws M3 x 6 mm - Torx 10 Round Head - 10 pcs OPTION [ 79289 | Front C-Hub with 3° caster, Right - Dt (1 pc.)
1247 Steel Screws M3 x 12 mm - Torx 10 Round Head - 10 pcs OPTION | 79284 | Front C-Hub with 4° caster, Left - Duraluminium (1 pc.)
1248 Steel Screws M3 x 8 mm - Torx 10 Round Head - 10 pcs OPTION | 79285 | Front C-Hub with 4° caster, Right - Du (1pc.)
1249 Steel Screws M3 x 10 mm - Torx 10 Flat Head - 10 pcs OPTION | 79286 | Front C-Hub with 6° caster, Left - Duraluminium (1 pc.)
1253 Steel Nuts, M3 - 10 pcs OPTION | 79287 | Front C-Hub with 6° caster, Right - Du (1pc.)
OPTION | 1256 Aluminium Locknuts, M3 Black - 10 pcs 79290 | Front C-Hub M5 Screw + Ballscrew (1 pair)
1257 Aluminium Locknuts, M4 Black - Flanged - 4 pcs OPTION | 79296 | Rear Uprights with 2° toe-in, Left - Duraluminium (1 pc.)
1260 O-Rings 2,0x1,0 (10 pcs.) OPTION | 79297 | Rear Uprights with 2° toe-in, Right - Duraluminium (1 pc.)
1280 Steel washers 3x6 (10 pcs.) 79330A | Lower Bumper - Reinforced Nylon
16081 Screw-driver - Torx 10 79336 | Large Foam Bumper - X-hard
2210 Setscrews M3 x 3 (5 pcs.) 79365 | Battery strap posts (1 pair)
2215 Setscrews M3 x 12 (5 pcs.) OPTION | 79380 | Ultra low balancing weight - 5 gram (1 pc.)
2378 Spur Gear 48P - 78 Teeth OPTION | 79381 | Ultra low balancing weight - 8 gram (1 pc.)
75710 | Body post nuts 79395A | Servo posts, Lightweight - Duraluminium (1 pair)
OPTION | 77165 | Diff Shims 79400 | Bodyposts for horizontal mounting (1 pair)
OPTION| 79040 | CF6 Wishbone, Front - Medium 5 - Improved design (1 pc.) 79430 | Anti-roll bar clamps (1 pair)
OPTION | 790404 | CF6 Wishbone, Front - Medium 5 - Improved design (4 pcs) 79432 | Anti-roll bar balls 5.8 mm - Hard Anodised Duraluminium
OPTION | 79050 | CF6 Wishbone, Rear - Medium 5 - Improved design (1 pc.) OPTION [ 79500 | Motor Cooling Fan 30mm (5 - 6 V) with universal receiver plug
OPTION | 790504 | CF6 Wishbone, Rear - Medium 5 - Improved design (4 pcs) OPTION | 79510 | Motor Guard / Fan Support - Alu 7075T6)
79060 | CF6 Wishbone, Front - Hard 35 - Improved design (1 pc.) OPTION [ 79515 | Motor Cooling Kit (Motor Guard and Cooling Fan)
790604 | CF6 Wishbone, Front - Hard 35 - Improved design (4 pcs) OPTION | 79655 | Front Spool (excluding pulley) - Duraluminium
79070 | CF6 Wishbone, Rear - Hard 35 - Improved design (1 pc.) 79667 | One-way (excl. pulley) - Incl. Hardened Steel Outdrives - Dural.
790704 | CF6 Wishbone, Rear - Hard 35 - Improved design (4 pcs) OPTION | 79670 | Pulley 36 teeth for LW differential
OPTION | 79080 | CF6 Wishbone, Front - X Hard 80 - Improved design (1 pc.) OPTION | 79671 Pulley 36 teeth for duraluminium spool / front 1-way
OPTION | 790804 | CF6 Wishbone, Front - X Hard 80 - Improved design (4 pcs) 79672 | Pulley 42 teeth for LW differential
OPTION| 79090 | CF6 Wishbone, Rear - X Hard 80 - Improved design (1 pc.) 79673 | Pulley 42 teeth for duraluminium spool / front 1-way
OPTION [ 790904 | CF6 Wishbone, Rear - X Hard 80 - Improved design (4 pcs) 79680 | 08 Differential Front/Rear (excluding pulley) - Duraluminium
OPTION| 79109 | Wishbone - Molded 75 - X Hard (1 pc.) 79681 08 Diff Outdrive, Short - Duraluminium
OPTION [ 791094 | Wishbone - Molded 75 - X Hard (4 pcs.) 79682 | 08 Diff Outdrive, Long - Duraluminium
79110 | Inner Hingepins (1 pair) 79683 | 08 Diff Rebuild Kit incl. thrust bearing & diff nut (1 pc.)
79112 | Outer Hingepins (1 pair) 79684 | 08 Diff Washers (1 pair)
79113 | Inner Hingepin Shims - White Nylon - 1,4 mm (10 pcs) 79685 | 08 Diff nut wrench - 7 mm hex - Graphite (1 pc.)
OPTION| 79114 | Inner Hingepin Shims - White Nylon - 0,5 mm (30 pcs) 79697 | Bearing Holder Clips (4 pcs)
79116 | Outer Hingepin E-Clips (10 pcs.) 79698A | Bearing Holder, Front - Left for diff & spool / Right for 1-way
OPTION| 79117 | Outer Hingepin Shims 0,2 mm (10 pcs.) 79699A | Bearing Holder, Front - Right for diff & spool / Left for 1-way
OPTION | 79118 | Outer Hingepin Shims 0,1 mm (10 pcs.) 79700A | Bearing Holder, Rear - Left (256 / 264 mm) - Dt inium
79120 | Hingepin Coupler - Duraluminium (1 pc.) 79701A | Bearing Holder, Rear - Right (256 / 264 mm) - Di inium
OPTION | 79121 | Hingepin Coupler - Low - Duraluminium (1 pc.) OPTION [ 79702A | Bearing Holder, Rear - Left (260 mm ) - Duraluminium
79123 | Insert for Hingepin Adjustment Blocks - Delrin (1 pc.) OPTION | 79703A | Bearing Holder, Rear - Right (260 mm ) - Duraluminium
OPTION| 79125 | Toe-in Spacers, 0.5 Degree (8 pcs.) 79704A | Bulkhead, Front - Duraluminium
OPTION| 79126 | Toe-in Spacers, 1.0 Degree (8 pcs.) 79705A | Bulkhead, Rear - Left - Duraluminium
79132 | Belt Guide, incl. 2 ball bearings & post 79706A [ Bulkhead, Rear - Right - Duraluminium
OPTION| 79134 | Front Belt S3M (210) 79707A | Rear Bulkhead center brace - Duraluminium
OPTION| 79135 | Rear Belt S3M (510) 79708A | Coupler Clamp Standard - Du
OPTION | 77136A | Front Belt S3M (480) OPTION | 79709A | Coupler Clamp -0,6 mm anti-dive (left) - Duraluminium
OPTION | 79137A | Rear Belt S3M (186) OPTION [ 79710A | Coupler Clamp -0,6 mm anti-dive (right) - Dt
79136 | Rear Belt S3M (213) 79711A | Coupler Clamp 2,0 mm toe-in - Rear (left) - Duraluminium
79138 | Front Belt S3M (507) 79712A | Coupler Clamp 2,0 mm toe-in - Rear (right) - Du
79140 | Wheel Hex Adapter (1 Pair) - Duraluminium OPTION | 79715 | Coupler Clamp Spacers - 0,5 mm (2 pcs)
79141 | Narrow Wheel Hex Adapter (1 Pair) - Duraluminium OPTION | 79716 | Coupler Clamp Spacers - 1,0 mm (2 pcs)
OPTION | 79156 | Front Spool with 42 teeth pulley - Delrin (1 pc.) OPTION [ 79738 | Shock Tower Front - Low - 2.9 mm Graphite
OPTION | 79157 | Front Spool with 36 teeth pulley - Delrin (1 pc.) 79739 | Shock Tower Front - 2.9 mm Graphite
OPTION| 79159 | Lightweight Front 1-way Outdrives - Dt 1 (1 pair) OPTION [ 79740 | Shock Tower Rear - Low - 2.9 mm Graphite
79162 | Diff Washers (1 Pair) 79741 Shock Tower Rear - 2.9 mm Graphite
79169 | Front 1-way Outdrives - Steel (1 pair) 79801 Layshaft with spacer - Duraluminium
79180 | MIP CVD TM Driveshafts - Lightweight (1 pair) OPTION | 79807 | Center pulley for front or rear belt - 21 Teeth - Dur
OPTION [ 79180ST | MIP CVD TM Driveshafts - Steel (1 pair) 79808 | Spur Gear & Pulley Adapter - Duraluminium
79182 | MIP CVD TM Bones - Lightweight (1 pair) 79809 | Spur Gear Guide Ring - Duraluminium
OPTION | 79182A | MIP CVD TM Bones +2mm - Lightweight (1 pair) OPTION | 79810 | Front Pulley Guide Ring - Duraluminium
OPTION | 79182ST | MIP CVD TM Bones - Steel (1 Pair) OPTION [ 79817 | Center pulley for front or rear belt - 17 Teeth - Delrin
79184 | MIP CVD TM Wheel Axles (1 Pair) OPTION | 79818 | Center pulley for front or rear belt - 18 Teeth - Delrin
OPTION | 79184A | MIP CVD TM Wheel Axles - Short -2mm (1 Pair) OPTION | 79821 Center pulley for front or rear belt - 21 Teeth - Delrin
79185 | MIP CVD TM Couplings & Pins (1 Pair) OPTION | 79828 | 6-cell Chassis Stiffener - 2.4 mm Graphite
79186 | MIP CVD TM Lube 79831 Upper bumperplate - 2.4 mm Graphite
79187 | MIP CVD TM Thread Lock OPTION [ 79836A | 6-cell Chassis - 2 mm Graphite - Cells +3mm
79189 | Replacement Caps for Driveshafts (1 Pair) 79837 | 6-cell Chassis - 2.4 mm Graphite
791898 | Replacement Caps for Driveshafts (4 Pairs) 79838 | 6-cell Chassis - 2.9 mm Graphite
79220 | Shock Absorbers, Silver Hardcoated Alum. (1 Pr) OPTION | 79839 | 6-cell Chassis - 3.4 mm Graphite
79221 | Shock Body incl. Shockcap & adjustment Nut (1 Pr) 79856 | Topdeck - 2.4 mm Graphite
OPTION | 79221A | Short Shock Body (1 Pr) OPTION | 79858 | Topdeck - 2.9 mm Graphite
79222 | Shock Pistonshaft incl. E-Clips (1 Pr) 79863 | Battery strap - Graphite
79224A | Shock Piston, Rounded - 2 x 1,3mm holes (1 pair) OPTION [ 79907 | Rear bodypost plate - 2.4 mm Graphite
OPTION | 79224B | Shock Piston, Rounded - 2 x 1,1mm holes (1 pair) OPTION | 79910 | Anti-roll bar set 1.0 mm, Black - Rear
OPTION [ 79224C | Shock Piston, Rounded - 2 x 0,9 mm holes (1 pair) OPTION [ 79912 | Anti-roll bar set 1.3 mm, Silver - Rear
OPTION | 79225 | Shock Spring Collar - Ultra Low (1 pair) OPTION | 79913 | Anti-roll bar set 1.3 mm, Silver - Front
79226 | Shock Spring Adjustment Nut O-Ring 13x1 (1 Pr) OPTION [ 79914 | Anti-roll bar set 1.6 mm, Brass - Rear
79227 | Shock Diaphragm (1 Pr) OPTION | 79915 | Anti-roll bar set 1.6 mm, Brass - Front
79228 | Shock Silicone O-rings with Spacers & Clip (1 Pr) OPTION | 79916 | Anti-roll bar set 1.9 mm, Black - Rear
79229 | Shock Collar with Ballends & Balls (1 Pr) OPTION | 79917 | Anti-roll bar set 1.9 mm, Black - Front
OPTION [ 79230 | Black Spring Set - Standard (6 Pair) OPTION [ 79920 | Anti-roll bar wire 1.0 mm, Black - Rear
OPTION| 79231 | Silver Spring Set - Hard (6 pairs) OPTION | 79922 | Anti-roll bar wire 1.3 mm, Silver - Rear
79233 | Black Springs 17 Ibs (1 pair) OPTION | 79923 | Anti-roll bar wire 1.3 mm, Silver - Front
79252 | Steering Lever Posts (1 pair) OPTION | 79924 | Anti-roll bar wire 1.6 mm, Brass - Rear
OPTION | 79256A | Steering Lever Set - Duraluminium (1 pair) OPTION | 79925 | Anti-roll bar wire 1.6 mm, Brass - Front
79256B | Steering Lever 'L-Type' - With M3 threaded holes - Duraluminium (1 pc) OPTION | 79926 | Anti-roll bar wire 1.9 mm, Black - Rear
79259 | Ball cups 5.8 mm - Nylon (2 pairs) OPTION | 79927 | Anti-roll bar wire 1.9 mm, Black - Front
79260 | Ball cups 4.3 mm (7 pairs) 80010 | Diff Lube, White - For the large diff balls
79261 | Pivot Balls 4.3 mm, M3 x 2,5 mm - Duraluminium (4 pcs.) 80120 | High Grade Shock Qil - 100% PURE SILICONE 1 Oz. - 20 Wt
79262 | Pivot Balls 4.3mm, for inside front link - Hardened steel (1 pair) 90086 | Sticker Sheet - RDX PHI LOGOS (2 pcs.)

Ty >




Tools required (included)

- Screw driver Torx T10 Corally part #16081
- Silicone Shock Oil 20WT oil Corally part #80120
- Differential Grease Corally part #80010

- Thread Lock Corally part #79187 (included with MIP CVD™)

Tools required (not included)

Corally Tool Set (#16070) containing:

- Screw driver Torx T10 Corally part #16081

- Screw driver for set screws - 1.5mm Corally part #16082
- Small Philips screw driver Corally part #16085

- 5.5 mm nut driver Corally part #16087
-6 mm nut driver Corally part #16088
-7 mm nut driver Corally part #16089

- 7 mm Diff nut wrench Corally part #79685
-5 mm nut driver Corally part #16086

- Cutting Plier
- Long nose Plier

- Vernier calipers or precision ruler
- Hobby Knife

Be careful with the sharp blade!
- Hobby Scissors

- Double-sided Tape

ltems required to complete your car (not included)

- R/C two channel surface frequency radio system

- 7.2V Battery Pack (6 cell sub-C size) / 6V Battery Pack (5 cell sub-C size)

- Battery Charger (with peak or temperature detection)

- Servo with Servo saver

- Electronic Speed Control

- Electric Motor

- Pinion gear (short boss), size to be determined by type and wind of motor being used.
- 1:10 Scale Lexan Body 190 mm

- Tires and wheels

3 Qrally



o Bag 1 Differential (2 included in #1619)
Step 1

% LW Output Shaft, Long:

- Place one 1/4 x 3/8" ball bearing on the output shaft.

- Place a diff washer.

1x LW Diff Output Shaft, Short | - Put some grease on the diff washer, but not too much.
- - Now place the pulley on the 1/4 x 3/8" ball bearing

- Place the 2.5mm balls in the pulley.

%{ 1| Step 2

LW Output Shaft, Short:
- Place a diff washer.

1x LW Diff Output Shaft, Long

- Put some grease on the diff washer, but not too much. 08 DI nut wrenchx
@ - Place a 4x11F ball bearing in the output shaft. vor esn)
1x Ball Bearing 1/4 x 3/8" - Plgce the M4 locknut on top of the 4x11F ball bearing.
- Slide 2 cone washers 10 x 4.2 x 0.5 between the M4 locknut i:]
and the 4x11F ball bearing.
@ Now mount both output shafts
1x Ball Bearing 4x11F together while holding the M4 locknut
with the available 7mm diff wrench. i} Ty
’7 ] 1x
| I M4 Locknut
The diff will be damaged if overtightened! | (1207 | S=—==
See next page for adjusting the diff. |
- —
utput Shaft, |
ghort ,J ‘ - _
2x Diff Washer (79681) — ‘ DR —
i w L.
! | 2x
| | @ o i,
o L e (1238)

(79684) (1125)

1x LW Diff Pulley 42T

18x O O O O
Diff ball 2.5mm O
Chrome Steel QO @]
(1015)
(@]

2x Cone Washer 10x4.2x0.5

©
LW Diff Pulley 42T

\ — /) (79672)

1x M4 Locknut

Diff
Washer
(79684)
1x
Ball Bearing
1/4 x 3/8
(1124)

LW Diff
Output Shaft,
Long
(79682)

(oaally ,



Step 2

Differential Adjustment

The differential is an important component
of your car. So build and adjust it very carefully.

The RDX Phi (#01618) has a rear differential and front one-way.

The RDX Phi US Carpet Spec (#01619) comes with
two differentials.

Hold the M4 nut in
the output shaft with
a 7 mm wrench.
(part #79685)

Differential adjustment.

The differential should be carefully adjusted by holding the M4 nut using
a 7 mm wrench (Corally part #79685). Overtightening the M4 nut might
damage the bearings, balls and washers in the differential! To test for the
correct adjustment, hold both output shafts and try to spin the pulley.

If the pulley slips without using extreme force, it means the diff is too
loose and needs to be tightened some more by turning the M4 nut.

Y 17V /i gl



Bag 2 Front One-way (not included in (#01619)
Step 1

1x One-way Hub with Mount the pulley
pre-assembled 1-way bearings|] on the one-way hub.

LW One-way -
]:| Pulley 42T P ? -
(79673) Pty

2x LW One-way Outdrive

One-Way Hub
incl. One-way
bearings
(79667)
1x LW One-way Pulley 42T W sy ¥
3x M2.5x4 BH Step 2
Now slide the outdrives in
the one-way bearings.
Make sure that they rotate
in the right direction.
LW One-W:
/Q,? Ou::;/eriveay
(79159)
O/V} Q

LW One-Way
Outdrive

(79159) 7

Step 3

The outdrives have to spin
freely by rolling them forwards.

(oaally .



(C NN

The wishbones can be

2x Coupler Clamp Standard

E

secured with the additional
supplied mounting parts.

2x

Bag 3 Drivetrain Subassembly

Cone Washer

1x Coupler Clamp 2° toe L

E

1x Coupler Clamp 2° toe R

8x Hingepin Coupler

8x Coupler Insert

2x Rear Wishbone

[ —
4x Inner Hingepin
4x M3x10 FH
c—3
4x M3x12 Set Screw

4x M3x3 Set Srew

4x Inner Hingepin Shim
1.4 mm (White Nylon)

Additional parts

4x M3x6 FH

©

4x 4x8 Cone Washer

St 1 o Sso )@/@ o (1244)
ep

4x8 Do not tighten the screws

. TS (1239)
~ AN i
vt > M too tight. They are only for
.-~ Standard e extra securement

(79708)

S

2x
Hingepin Coupler
(79120)

Coupler Setup: i

I )
For asphalt @ L 2

So . M3x6 FH

- N o (1244)
For carpet @ TN Cone Washer
S 48
T (1235) /@

I
‘Coup/er Clamp
I 2°toe-in
9711 Left, 79712 Right) 1
. / \

Hingepin Coupler

(79120)
For short 256 mm
! wheelbase use
\ the front hole.
(1249) Left—side - 7{ Also see
building - ‘
shown here!

M3x3
Set Screw
(2210)

Inner Hingepin

Y 2x ‘
Coupler Insert
(79123) |

M3x10 FH
® (1249)
E M3x3
2x Set Screw
Coupler Insert L (2210)

\\ (79123)
\
Inner Hingepin
Shim 1.4mm N
(79113) g
Front
Wishbone

Inner Hingepin
Shim 1.4mm
(79113)

Inner Hingepin
(79110)

Inner Hingepin

M3x12 These M3x12 set screws Shim 1.4mm
Set Screw can be mounted optionally (79113)
(2215) for setting the droop of your

wishbones. First read page 30
of the Race Adjustments.

Shim 1.4mm
(79113)

Rear
Wishbone

M3x12
Set Screw
(2215)

Left-side
Assemblies JE—
shown here!

L




AT

[

Bag 4 Drivetrain (Front)

° H 00,
o000 000n0s, 3,

o ?E :)Cvcc
1x 6-cell Chassis

il

Step 1

1x Front Belt 507 mm -
to the chassis.

N
-

2x Front Bulkhead
in the bearing holders.

9

bulkheads.

1x Bearing Holder, Front
Left f. diff&spool/Right f. 1-way

\

1x Bearing Holder, Front
Right f. diff&spool/Left f. 1-way

d

M3x6 FH
(1244)

2x Ball Bearing 10x15

Ball Bearing
10x15

2x Bearing Holder Clip (1131)

Bearing Holder,
Front
Right for diff&spool/
Left for 1-way

2x Shim 10x0.4 (79699)

6x

<

3x6 FH

Mount the front bulkheads

Install the one-way/diff/spool
parts with the ball bearings

Mount the assembly with
the front belt into the front

1 H H . B .
with Front Diffential (or optional Front Spool) praviied
Clip
Diff/Spool (79697)
Assembly

Ball Bearing
10x15
(1131)

Bearing Holder,
Front
Right for diff&spool/
Ball Bearing Left for 1-way
10x15 ‘N (79699)
(1131)
,/ Z 7
ear/‘ng Holder, ) Front Belt
Front (79138) M3x6 FH
Left for diff&spool/ @ (1244)
Bearing Right for 1-way =
Holder (79698)
Clip
(79697) '
‘ Bearing Holder,
I Front
Left for diff&spool/
Right for 1-way
) (79698)
Shim
One-way 10x0.4
Assembly (77165) |
Ball Bearing K
10x15
(1131) !

Shim
10x0.4
(77165)

Front Belt
(79138)

Bulkhead,
Front
(79704)

- / -
. // - .~ Bulkhead,
e Front
P P (79704)
/ - //

6-cell Chassis
-2.4mm 79837
-2.9mm 79838



T

1x Layshaft

2x Center Pulley

=

1x Spur Gear Adapter

1x Spur Gear Guide Ring

&

1x Black Nylon Clip

1x 78T / 48dp Spur Gear

©

1x Spacer 5x0.8

O

2x Ball Bearing 5x8x2.5

Bag 4 Spur Gear / Center Pulley Assembly

Step 2

Install a ball bearing on each side of the
spur gear adapter.
Slide the two center pulleys over the adapter.

Lock the pulleys with the black nylon clip. %
@,@ Black
Nylon Clip

2x
Center Pulley
21T

Ball Bearing (79621)

5x8

Ball Bearing (1132)

5x8
(1132)

Spur Gear
Adapter
(79808)

Step 3

Attach the spur gear by using the spur gear lock ring.

78T/48dp
Spur Gear
(2378)

Center
Pulley
Assembly

O
Spur Gear

4x Q)
M3x6 FH S Guide Ring
(1244) (79809)

Center
Pulley
Assembly

(79801)

Spacer
5x0.8
(79801)

o r=mally



~. ¢ p_--»| Bag 4 Drivetrain (Rear)
1x Rear Bodypost Plate @ M3ngH
Step 5

1x Rear Belt 213 mm . ‘
Mount the rear bulkheads on the chassis. ‘

(C—) Rear ‘

@: DO /) Bodypost Plate
= = Install the rear differential with rear belt between (79907)
Tx Bulkhead, Rear Left the rear bearing holders.

Ol=](

Se—s 70 This is locked by mounting the rear body post plate.

1x Bulkhead, Rear Right Install the layshaft assembly

I
Front Belt
(79138)
‘ Bearing ‘
- i Holder !
‘ Clip ‘
Ball Bearing (79697)
10x15 |
(1131)

RearBelt
(79136)

|

Bearing Holder, !

Rear ‘

10x0.4 \ (256/264 mm) |
|

|

|

3

(77165) | (79701)
Rear Bulkhead \

Center Brace \
(79707) \

ﬁ

1x Rear Bulkhead \\ 23
Center Brace \ Read page
AN \ ) \\ for different belt
Ball Bearing "\ . . : ;
poanng P21E20 \. N Bearing Holder _ . | configurations.
Hg’,j;f’ (1131) >N @561264mm) oo \\ ‘
(79697) : (79700) _~ /@ (1245) \ A _

2x Ball Bearing
10x15

)

2x Bearing Holder
Clip

O

2x Shim 10x0.4

I

N
X

<
)
<

™
Y
T

w

x
zH
w

X

]

m

T

10x

See page 23 for other ,——
internal gear ratios. 3\
S

<
@
X
o
s
T

When using other belts
or other pulleys, the
bearing holders can

be rotated 180°.

Or use the optional
#79702 and #79703
bearing holders.

‘ on’tl“'” —y 10 \'—/ g (1244)




G o .
B 15 Bag 5 Chassis Steering Lever Pivot Ball
o ovo 4.3 mm
. M3x2.5 mm
1x Topdeck Screw the pivot balls on ? (79261)
the steering lever.

—

Build 3 turnbuckles as shown.

° .
%’\///

1x Steering Lever Post Snap them on the pivot balls. 7 g Al
. Steering Lever
y (792568)

After assembling the parts to the topdeck, e
mount the topdeck under the bulkheads. L
é ot
M3x2.5 mm
(79261)

@ M3x6 FH
g (1219)

1x Steering Lever

Turnbuckle long 42mm
(79274)

2x @FLD - D@
| 54.4 mm |

1x Antenna Holder

Ofb

4x Pivot Ball 4.3 mm

Turnbuckle short 21mm

Antenna

Holder
M3x2.5 mm (79270) (10425)
"
Ball Bearing |
2x Ball Bearing 5x8 5x8
(1132)
(— I I — . o 24mm
N (including M3 inserts)
2x Turnbuckle 42 mm . (7985
\\
O
Steering N ‘
Lever ~
Assembly

Turnbuckle
42 mm

Ball Bearing
5x8
(1132)

Steering
Lever Post
(79250)

‘ Turnbuckle
21 mm




1x Front Shock Tower

©

1x Front Bumper

:

2x Pivot Ball 4.3mm
Front Camber Link

=

3x M3x8 FH

<

2x M3x6 FH

3x M3 Nut

©

2x 3x6 Washer

Bag 5 Chassis (Front)

Step 1

Mount the pivot balls
for the camber links
to the shock tower.

Front
Shock Tower
(79739)

M3 Nut
(1250) X6

Washer
(1280)

Step 2

Mount the shock tower
assembly to the front 3)(6\@\\\
bulkheads. ot :

M3 Nut

(1250) @\

Pivot Ball 4.3mm,

) (Front Camber Link)
(79262)

M3 Nut
(1250)

Front
Shock Tower
Assembly

., (R
M3x6 FH N

(1244)

Bumper
(including M3 inserts)
(79330)

Step 3

Mount the front bumper.
Slide it between the
bulkheads and the
chassis plate.

Loosen the bulkheads
screws a couple of turns
to make it easier.

Then tighten the
screws again.

(oaally” 1>



= | Bag 5 Chassis (Rear)
Step 1

‘ Mount the pivot balls Shof/f Tower
2x Pivot Ball 4.3mm for the camber links (79741)

R Camber Link
earamber tin to the shock tower.

M3 Nut
3x6
1250,
@ (1250) @\ Washer

2x M3x6 FH (1280)
Step 2 M3 Nut

(1250) @\

2x M3 Nut Mount the shock tower 20 O .
X Q
assembly to the rear Washer IS
© bulkheads. (1260) \%
2
2x 3x6 Washer PivatBa/74.3mm,

~ (Rear Camber Link)
\% (79263)

Rear
Shock Tower
Assembly

13 Qaeezally”



2x MIP CVD™ SET
#79180 containing:

Bag 6 Suspension 1 (Subassembly)

%/i@

4x MIP CvD™ Bone

|:l_|©
4x MIP CcVvD™ Axle

i

4x MIP CVD™ Coupling

—
4x MIPcvD™

@ ™
4x MIP CVD

Cross Pin

Set Screw

4x MIP CVD™ M4 Lock Nut

2x MIP CVD™ Set Screw Driver

L

1x C-hub 2-R (3° Right)

[

1x C-hub 2-L (3° Left)

Q
Q
o

NS

& Ol

2x Rear Upright, Narrow 0°

;

4

2x Steering Block

i

4x Driveshaft Cap

@

2x Pivot Ball 4.3 mm
M3x2.5 mm

g

2x C-hub Ball Screw

&

2x C-hub Screw

O

8x Ball Bearing 5x9

Step 1

#791 80 (:."9;2,255) ™
MIP CVD" Assembly / MIP CVDaxe
(4 pieces) /S O

Apply a little bit
of threadlock
to the setscrew.

S

Coupling

)

MIP CVDTMbone
(79182)

S

Set Screw
(79185)

Step 2

Build 2 front steering block and 2 upright assemblies.

Ball Bearing
#01619 US Carpet Spec 5x9
containing: Steering Block (1121)
C-Hub 6-R (#79286) (79280)
C-Hub 6-L (#79287)
Ball Bearing
C-hub Ball Screw 5x9
(79290)

Rear Upright,

Narrow 0°
(79298) Ball Bearing
5x9
™
S MIP CVD
riveshaft Cap b
(79189) assembly
ﬁg Make sure to use
- the right C-hub
\ - - Use 3-R (79289)
& - for the right-side
and 3-L (79288)
for the left-side.
' (79289)
g Driveshaft Cap
(79189)
C-hub Screw ﬁ MIP cvD™

(79290)

N

assembly

Pivot Ball
4.3 mm
M3x2.5 mm

Pivot Ball
4.3 mm
M3x2.5 mm

C@\mpe 1)

(aally 14



Bag 6 Suspension 1 (Front)
Step 1

Mount the front steering block
assemblies to the wishbones

i) by using the outer hingepins.
2x M3x3 Set Screw Lock the hingepin with a set screw.
The hingepins can also be locked

with the e-clips.

2x M3 Nut

&

4x E-clip

2x Pivot Ball 4.3 mm
M3x7.5 mm

11 I |
2x Outer Hingepin

E-Clip
(79116)
|
‘ Right Front
Steering Block
Outel
uer Assembly

Hingepin
(79112)

Set Screw
(2210)

Pivot Ball

E-Clip
(79116) @

i
& /\
Hingepin G g

(79112) _~

Left Front -~
Steering Block
Assembly

|
M3x3 é

Set Screw Pivot Ball
(2210) 4.3mm
M3x7.5 mm

(79265)

15 Qaeezaally”



outer Hinaenin - Bag 6 Suspension 1 (Rear)

2x Outer Hingepin

= Step 1

2x M3x3 Set Screw

Mount the rear upright

S assemblies to the wishbones
4x E-clip by using the outer hingepins.
Lock the hingepin with a set screw.
The hingepins can also be locked
with the e-clips.

Right
Rear Upright
Assembly

E-Clip
(79116)

E-Clip
(79116)

Outer
Hingepin
(79112)

= i

- Hingepin
; - (79112)
Rear Upright ~ - -
Assembly ~

(aally i



Bag 7 Suspension 2 (Shocks) - PRE-ASSEMBLED

4x Shock Body

(NOTE: NO OIL in pre-assembled shocks)

O

4x Spring Adjustment Nut

Build 4 identical Shock Absorbers (79220). Use plier to hold
@ Build them very carefully. shaft, but do not
damage the shaft.
. Piston
4x 13x1mm O-ring (79223) €S>
Grip it close to
8x Silicone O-ring 2x ! thread.
ﬁ (59?2’2) %~\\\;
4x Shock Cap ©_
15— —] Piston
4x Piston Shaft (%;)

Shock Body

%& (79221)
! ( Ball End

< : - Spring (79229)

S/Ilcgne Adjustment

O-ring Nut
(79228) (79221)
i\

4x Ball End
S Small Delrin Q
S
4x Shock Diaphragm (7,;2%
Silicone
@ O-ring
) . (79228)
4x Spring Clip ) i
La;g;af;’”" Apply a few drops of
S (79228) shock oil to lubricate
8x E-clip Spring the O-rings.
Clip
(79228) @ Shock Cap
M o
4x Spring 17.0 Ib
pring S r@ Shock Top
@ (79229)
4x Small Delrin Spacer
@ Shock
Diaphragm

4x Large Delrin Spacer (79227)

Holding the shock straight up, fill
with shock oil to the top of the
body. Then slowly move the
shaft up and down several times
to allow air bubbles to escape
to the top.

Spring
Make sure all air bubbles escape (fggjg) @
to the top then install shock

diaphragm, shock top and
aluminium shock cap.

Spring
17 Ibs
(79233)

17 Qezally”



2x Turnbuckle 33mm

4x Ball Cup

=

2x Pivot Ball 5.8 mm Short

2x Pivot Ball 5.8 mm

Front
Turnbuckle

2x "’\ M M3
Shock Assembly \\-//\\\\\\\\\\\ / (79269)
© /
— /4

. \/ M3x6.5 mm
porcar (@ (@ Short

5.

(79269)

Pivot Ball

M3x6.5 mm

0 ) Short
\%:9257)

Bag 7 Suspension 2 (Front)

Step 1

Assemble 2 Turnbuckles as shown.

Front Turnbuckle 33mm
(79272)

x (T [0 1O

47.5mm

(@ 7\{“ 2
Q \ R Pivot Ball

(\

T
=

Pivot Ball
5.8 mm

M3 N

'f 79267)

5.8 mm

Step 2
Snap all links in place with a plier.

Snap the aluminium balls in the shocks and
mount them to the shock tower and wishbones.

(aally s

Front
Turnbuckle



Bag 7 Suspension 2 (Rear)

2x Turnbuckle 28mm

Step 1

4x Ball Cup Assemble 2 Turnbuckles as shown.

Q=

2x Pivot Ball 5.8 mm Long

Turnbuckle 28mm
(79271)

2x T | o
2x Pivot Ball 5.8 mm
471.5mm

Step 2

Snap the rear turnbuckles in place
with a plier.

Snap the aluminium balls in the shocks
and mount them to the shock tower
and wishbones.

Rear
Turnbuckle

A /j R F;vgt Ball \>
N .8 mm P
V\' A\ M3
\»—%@“ \@ (79269)
N4 .
—_ IS .
= = N e .
Pivot Ball :"// 4 ot o . yz y
Vot bai . 4
Q 5-(34,;," ‘_‘y/ 58mm o) e
(79269) \/ M3x6.5 mm 0 /< yz
Long 0 & R
(79268) 0 > \\/
\\
Y M3x8 RH
S (1248)

M3x8 RH
(1248)

Rear
Turnbuckle

190 Qeezally”



“ M3x8RH
(1248)

@

Guide Post
(79132)

x O-ring
ody Posi p )(07)
- al earing
IX7X2..
. el
- uide
' all Bearin
k IX7X2..
Do not screw the M2x5 screws in the hexagons too

§
NOTE

Belt
g
4x7x2.51

Ball Be

Bag 8 Finals (Wheelhex & Bodyposts)

2
Body Post
(79400)

2x
Battery Strap Post
(79365)

,?5

Adapte
(79140)

M2x5
(11960)
/
lex /
ter

in
.5x:
Wheel He
,

Belt
ide Towe
(79132)

Pi
29.5x2
(79140)

J

F
Guide Tower
I

(1122)
S B

tight. They are meant to eliminate play and to keep
the hexagons in place when pulling off the wheels.

[

Wheel Hex
Adapter
(79140)

1x Belt Guide Tower
1x Belt Guide Post
1x Belt Guide

4x Body Post

2x Battery Strap Post

4x Wheel Hex Adapter
4x Pin ©9.5x2

2x Ball Bearing 4x7x2.5F

(=
3x M3x8 RH

1x O-ring 2x1

2x M3x10 FH

3x%x6 FH
==

4x M2x5
O



- 1x Servo with Servo-Saver

1x Foam Bumper
2x Alu Washer @3.2x7
- 4x Tires on wheels

=1

2x Servo Post
Not Included:

1x Bumper Plate
2x Body Post Nut

I
['4
«©

X
[s2]

ﬂEQ

>

N

2x M3x6 FH

Tire & Wheel

(not included)

A

ADNDNININDN )

=M\

2

@A
ON
=
.
€

Bag 8 Finals (Wheels & Foambumper)

N

or ream the servo saver

up to @4 mm to allow
the use of a M3 insert

| ©

_—1 Itis recommended to drill

Use a medium servo saver (10201)
(not included) to protect your servo.
indication. The servo saver must
stand up straight when all the
settings of the car are in the

The servo link length is just an
neutral position.

ight
(79395A)

Light



X
Body Post Nut
(75710)

Battery Strap
(79863)

(not included)

7.2V 6-cell / 6V 5-cell
Battery Pack

(not included)

2x
Body Post Nut
(75710)

AL ) \@\‘
SRR

‘ AW/:,{(\,;@)"
)

S)\; “\4\
N

1' \ ]
W
Y

2l

2
© 2
8
> ®
50O
°
S>3
5 =
PG o
O O »m
a2 Qoo
S ocQ
© 563
o5 8
o >0 &
w‘—ﬁg
DL o

°| Bag 8 Finals (Electronics)

g £

o
>

© g £

= 7] -5

3 ~ 3
o Q Q .
© c L% 5
5 5 2 5o >
<] S ” Sca
o El .. £ © c 258
P4 5] = c
E 3 - 8 o O 5 = EOE
2 o iz i i & © & 3 g 9 229
o [ g . =
g > © © © 2 S5 5 8 > 5 24 T2
2 S 153 153 > £ = o S . Q = L oo
T ) 2] 2} 2] T O L o 2 3 & nh o c
o [} = = = o c -5.2_320 o 9 %ou
x X x x x x —_ b 5 2 _go c c 227D
- o N N N & 5 £ 35 O © ¢ =0 s o s
o ~ 5 3%33s¢ 20 Pl
- o 2 & ¢ 5 O E se c s
= QO W e o wa o+ 8...0;
...... So £9o3




165G o€ 6L°G or 0z's 00°G 061 or Sty 7y 6Ly or
59'G 'S €€'g 6¢ €e'g €L'g €0'G 6¢ 95y 8e'y (44 6¢
08'S 85 'S 8¢ 19'S 9z'S 9L's 8¢ 89'Y 05t Wy ec
96'G €LG 29'S L8 LS ze 29'S or's 0€'S L8 88y ze 18 291 (%4 L8 IR% ze
zL9 68'G LG 9g €€'G e 8L'g 95°G ' 9€ €0°G Le (4 [YR% 99y 9g [P Le
0€'9 909 v6'S s€ 1G'g og v6'S 9K} 09§ S€ 0TS og 80°G 88t 6Ly s€ Sr'y og
8v'9 ¥Z'9 119 ve 0LS 6z 119 88'G 9L'S ve 8€'S 6z €2G ve'S €6y ve 05'% 6z
899 9 ze9 €€ 06'S 8z 0£'9 909 ¥6'G €€ 1SS 8z 6€'G 8L's 80°G €€ IR% 8z
689 €99 679 ze zL9 22 05°9 sz9 €19 z€ 8LG 22 95°G ve'S vT'S ze v6'v 22
LL ¥8'9 0,9 Le 9€9 9z 129 Sv'9 z€9 e 009 9z vL'G 2] or's Le €L'g 9z
GeL 10°L €69 oc 199 sz €69 199 €59 og vZ'9 sz €6'G 0L's 65°G og €€'S sz
09°L gL aL'L 6z 689 vz 111 069 9.9 6z 059 vz €19 68'S 8L'G 62 95°G vz
182 1672 [N 8z 61°L £z ev'L yLL 00°Z 8z 8.9 €z Ge'9 19 66'G 8z 08's £z
aL'g 1e'L 69'L 22 25°L zz 0L, LWL oz'L 2z 60°L zz 659 0z'9 0z'9 22 909 zz
8v'8 IR} 66°L 9z 18°L Lz 00'8 0LL YL 9z L iz ¥8'9 St'9 vv'9 9z Ge'9 Lz
288 8v'8 1£°8 sz 1z8 oz ze'8 008 v8'L sz 08'L oz yL 0.9 0.9 sz 199 oz
616 €88 99'8 vZ 0L8 61 198 €€'8 18 <3 178 61 WL 869 869 <3 20°L 61
656 26 €0'6 >4 616 8L v0'6 08 [ZX] €z 198 8L €LL 6C'L 6zL €z WL 8L
2004 ¥9'6 vv'6 zz €L'6 ZL S'6 606 168 zz 8L'6 L 80°8 101 9L zz v8'L L
YOLYZH# | 00L¥TH | 860VTH 8LETH YOLYZH# | 00L¥T# | 860VCTH 8LETH yOLYZH# | 00LYTH | 860VTH 8LETH
1v0L | 100t | 186 | dpp9 182 | dpsp 1v0L | L00L | 186 | dpp9 182 | dpgy 1oL | Loor | 186 | dppo 182 | dpgy
(1euonydo) sAajind 124 | 19¢ (1euosydo) sAajind 184 | L9€ (1euonydo) sAajind 112 | L9€
9 819 G509 or 86'G €8'G R or 0z'S 00°S 06t or
659 €€'9 0z'9 6¢ 129 16'G a8's 6¢ €€'S €L'g €0 6¢
9.9 05°9 1€9 8€c 8¢€'9 €19 209 8¢ 'S 9z's 9L’ 8€c
¥6'9 89'9 59 T3 €8'G ze 659 0€'9 119 28 89°G z€ 29's or'g 0€'g 28 88t ze
vLL 98'9 zL9 9€ 129 L €9 19 ve'9 9e 98'G Le 8L'S 95°G 'S 9€ €0°S L
€eL 90°L 259 s¢ zr'9 og 269 99'9 259 s€ 909 og v6'S LS 09's s€ 0z's og
S5L oz'L W3 ve v9'9 6z €LL S8'9 zL9 ve 129 6Z 19 88'G 9L ve 8€'g 6z
8LL 6L €€L €€ [CE) 8z STL 90°L 269 €€ or'9 8z 0€'9 909 ¥6'G €€ 16°G 8z
€08 zLL 95°L ze 88'9 2z 152 8ZL viL ze €L9 2z 059 §z9 €19 z€ 8L'G 2z
628 96°L 18 Le 1L 9z 8L 29 9g'L Le 669 9z 129 Sv'9 z€9 Le 009 9z
958 €T'8 208 og VoL sz 808 192 192 og s sz €69 199 €59 og vZ9 sz
988 [2X] ge'8 62 €0'8 <3 9e'8 €08 182 6z 152 vz 1L 069 9.9 6Z 059 vz
116 28'8 v9'8 8z 1€°8 €z G9'8 ze8 91’8 8z 06°L €z ev'L vLL 002 8z 8.9 €z
156 GL'6 96'8 22z 9z'8 zz 168 €98 '8 2z 9z'8 zz 0LL 1L 9L 2z 60°L zz
88'6 056 1€6 9z 116 Lz €6 968 8.8 9z 598 %4 00’8 oLL YLL 9z L Lz
1204 88'6 896 sz €9°6 0z 696 z€6 v1'6 sz 606 0z [2X] 008 8L sz 08°L o0z
0L0L | 6201 | 80°0L vz vL°0b 61 6004 116 6€'6 vz 956 61 198 £€'8 18 vz 128 61
L1LL | eror | zsob €z 0L0b 8L €501 | €L0b €6'6 £z 600} 8L v0'6 0.8 z5°8 €z 198 8L
290 | zTe | 0oLk zz eeLl ZL 1801 | 65°0L | 0L zz 690} ZL 56 606 16'8 zz 8L'6 ZL
yOLveH# | 00LveH | 860VZH 8LET# vOLvzH# | 00L¥TH | 860VTH 8LETH yOLvZH# | 00LveH | 860VZH 8LeTH
1p0L | LOOL 186 | dpr9 182 | dpgp 1p0L | L00L 186 | dpr9 1872 | dpgy 1v0L | L00L 186 | dppo 1872 | dpgy

(1euonydo) sAajind 124 | L2V

(1euopdo) shsjind 181 | L2

(piepuejs) shajind LLZ | 12V

(uoneInByUoo Jjoq WL 09Z 10} €0.6.L# PUE 20.6.# Siaploy Buueag asn) ska|ind 112 / LOE UM S}|aq ,Ww 98| / Www 20g [euondo -

(uoneInByuoo Jjaq Wi 96z 1o} 081 siepjoy Butiesg winy) sAsjind 181 / 1ZF UNM )8 W 98|, / Ww 0Lg [euondQ -
(uoneInByuod Jjoq Wi 96z 10} 081 siepjoy Butiesg uiny) sAsjind 1 /1 / Lz UNM S)BQ Wi 98| / Ww Qg [euondQ -

200Z piw woJy a|qejieae s3jaq jeuonydo ,

WA
sAojind 181 / 19€ Uim s)aq ,ww 98| / ww 206 [euondO - | :00C -
sAo|ind 1 /1 / 19€ UiM s}|8q ,Ww 01.Z / Ww 08y [euondO - | : L2 -

L:ggz-

LT -

sha|ind L1Z / LZ¥ Yim S)aq W 012 / ,Ww QLG [euondo - | : 00°C -
shajnd L1Z / 12 Yim S}oq ww gLZ [ ww 20§ piepuels - | : 00°2 -

"suondo okl jeusajul [eIaAss sey Iud XAy ayl

SHeyD oney Jean

‘440 daNdNL 39 OL LSV13IHL
pue NO d3aNdNL 39 Ol LSHId
ay} sAem|e s| Jspiwsues) ay] -

‘uiebe yo yoyums Jomod ayy uin] ‘Buussls

pue DS 8y} Jo sBues BY} %08Ud pue YoIMS

Jamod sy} uo uing ‘BuiylAue yonoy jou op
s|@aym ay} Jey} ains ag "Jojow 8y} }08UU0) -

‘yoyms Jamod By} JJo uin] |enuew
|03u0D paads JnoA 0} Buipioooe
J19]j013u0)) paadg o1uouo9|3 8y} isnlpy -

-dn jybiess
pajuiod aie Asy} 0s s|@aym Juouy ay}
1snlpe ‘sapjonquiny Bueals om) ayy Buisn -

‘spsemdn Buisu s|
J9ABS OAJSS INOA 0S YUl OAIBS 8y} Isnipy -

‘ybL 8y} 01 BAOW PINOYS S|gaym ay) ‘Wybu
8y} 0} [013uod Bulda)s 8y} uiny NoA §| ‘Y|
By} 0} SAOW PINOYS S[93YM 8y} ‘Y3| 8Y} 0}
103u09 BulIBa)s Sy} UIny NOA § "uondalIp
6L By} Ul BAOW S[DBYM BU} 8INS B -
‘uo youms Jamod ay} uiny -
“yoed A1apeq 1noA 1pauuo) -

"PaJOBUUODSIP SI IOJOW B} 8INS D) -

"UO JeJIWISUE.) By} uIn] -

sjuswisnipe oipey

23



VA

Anti-roll bar mounting instructions (option part)

1x Anti-roll Bar Front

Ball End (@)
5.8 mm {

M3x12
. Set Screw
1x Anti-roll Bar Rear (2215)

Ball End

i

2x Pivot Ball 5.8 mm Short

58

2x Pivot Ball 5.8 mm

L)

4x Pivot Ball 5.8mmm

M3x3
4x Anti-roll Bar Clam 2%
p M3x8 FH Set Screw
I

(1245)

4x Ball End 5.8mm ‘

—
4x M3x12 Set Screw

(]
4x M3x3 Set Screw

2x M3x15 RH Pivot Ball
5.8 mm
4x M3x8 FH ! J
M3x3
Set Screw E) //’

2210, B
(2210) o

(@@

=
-~

Z
"’
&

Pivot Ball

<

A

G
2
PR
<

Center to center 22mm

mm

(2210)

2x
Anti-roll Bar
Clamp
(79430)

Anti-rol| Bar
Front

f 79910 Anti-roll bar set 1.0 mm,
79912 Anti-roll bar set 1.3 mm,
79913 Anti-roll bar set 1.3 mm,
79914 Anti-roll bar set 1.6 mm,
79915 Anti-roll bar set 1.6 mm,
79916 Anti-roll bar set 1.9 mm,
79917 Anti-roll bar set 1.9 mm,

79920 Anti-roll bar wire 1.0 mm,
79922 Anti-roll bar wire 1.3 mm,
79923 Anti-roll bar wire 1.3 mm,
79924 Anti-roll bar wire 1.6 mm,
79925 Anti-roll bar wire 1.6 mm,
79926 Anti-roll bar wire 1.9 mm,
\ 79927 Anti-roll bar wire 1.9 mm,

Black - Rear
Silver - Rear
Silver - Front
Brass - Rear
Brass - Front
Black - Rear
Black - Front

Black - Rear
Silver - Rear
Silver - Front
Brass - Rear
Brass - Front
Black - Rear
Black - Front

Ball End
£l 5.8 mm
S
N
3
=2 M3x12
8 Set Screw
g (2215)
<
K . & 5.8 mm
N Ball End
\h\/// 5.8mm
Pivot Ball
M3x15 RH P
Short
fAnti-roII bar clamps: )
Use the big slot for Black 1.9mm Anti-roll Bar and the
small slot for Silver 1.3mm Anti-roll Bar. When using
the Brass 1.6mm Anti-roll Bar, sand 0.3mm off the
bottom of the clamp so the 1.9mm slot will fit the
1.6mm Anti-roll Bar wire. y
Pivot Ball
5.8 mm
2x
M3x8 FH
(1245) i
i |
S
‘ ‘ 2x
i | Anti-roll Bar
‘ Clamp
(79430)
I
% |
!
Pivot Ball
Anti-roll Bar 5.8 mm
M3x3
Pivot Ball Set Screw
5.8mm (2210)

M3x3
Set Screw
(2210)

O

“\(Q

\



Driver:

- . PN 4 S, Track / City:

HIGH PERFORMANCE 1:10 ELECTRIC TOURING CAR

SETUP SHEET ce Date:
Front

Caster Downstops mm Ol WT

Toe-out Anti-roll bar Piston

Camber Front width mm Rebound

Ride Height Front drive Spring lbs &o—_ 00 ©)
Wishbone Front pulley Shock tower A%l%
Wheelbase Steering Steering block Y9 (=0
F Coupler F coupler shims Coupler clamp Coupler e
R Coupler R coupler shims Clamp shims P_clamp
Rear

Anti-squat Downstops mm Ol WT

Toe-in Anti-roll bar Piston

Camber Rear width mm Rebound

Ride Height Center pulley T Spring Ibs

Wishbone Rear pulley T Shock tower

Wheelbase Upright toe-in

F Coupler F coupler shims Coupler clamp Coupler

R Coupler R coupler shims Clamp shims R _clamp
Others

Tires Tire additive

Motor Motor setup Spur / Pinion T/ T
Radio Servo ESC

Body Wing Weight balance

Lead Weights

Track Conditions

Surface

Traction

[+]
'°°::
o

Front

et B

DOODODOOD O°OO°OO°O°
° (: [:] —
:J [: (2 )

Temp.

Race Comments

Notes

Main

Finish

Qual. Pos.

Time

Laps






